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REF. NO_ _ NOTE PART NO..  _ _ _____ 1 DESCRIPTION_ _________._ [ S N A Qty _
1 #01 M2002-471-BA0 PSC UNIT EXPORT PFL 220V 3 PSCa=¥} 1¥29PFL220V 3 1
2 #02 M2002-471-CAO PSC UNIT EXPORT PFL 220V 1 PSC2=¥} 23¥2¥PFL220V 1 1
3 #05 M2002-471-DA0 PSC UNIT CEPFL 230V 1 PSC2=y} CEPFL 230VI1nr { 1
4 #06 M2002-471-EAO PSC UNIT JUS PFL 220V 3 PSC2=ypJUS PFL220V3N 4 1
5 #07 M2002-471-FAQ PSC UNIT JUS PFL 120V 1 PSC1=y}pJUS PFL120VIn { 1
[ H860T-471-A8K CTL CIRCUIT BUARD AA ASH. CTLEn VAATX (@9)
7 #01 M8602-471-BAO PWR CIRCUIT BOARD B ASM. PWRYA" VBI3 (1)
8 #05 M8602-471-DA0 PWR CIRCUIT BOARD D ASM. PWRYA" VDI3 (1
9 #07 M8602-471-FAO PWR CIRCUIT BOARD F ASM. PWR¥A" VF/3 (1)

10 #09 M8603-471-AA0 DRV CIRCUIT BOARD A ASM, DRVIA" VAJ3 (1)
1T 705 R8G03-471-BAU DRV CIRCUTT BUARD B ASH DRVER VB7X [99]
12 #05 M8605-471-AA0 FTR CIRCUIT BOARD A ASM. FTR¥n" VAJ3 @)
13 M8501-471-BAO POWER TRANSFORMER B ASM. 7 vy VMV ABIR (1)
14 #05 M8501-471-DA0 POWER TRANSFORMER D ASM. 7 vy vhIVADIR (1)
15 #07 M8501-471-CAO POWER TRANSFORMER C ASM, 7 vy vhvACI] (1)
15 W850Z-461-AAU RESTSTOR A ASH, T3 A7 [@9)
17 M3001-471-000 BOX FRAME & 9IA7b-A (1)
18 M3801-471-000 BOX BRACKET (L) # »J7ZBKT(L) (n
19 M3802-471-000 BOX BRACKET (R) & ¥J7ZBKT(R) (1

20 M3803-471-000 CONNECTOR INSTALLING PLATE JXI8 Y544 (1)

ZT #08 H3804-471-000 POWER COVER INSTALLTRG PLATE A R YR [93)

22 #05  M6102-471-DA0 PSC UNIT CABLE D ASM, PSCazy My ¥5-7" ADJ3 ¢))]

23 #06 M6102-471-AA0 PSC UNIT CABLE A ASM. PSCazy by ¥5-7" MAJR (1)

24 #07 M6102-471-BAO PSC UNIT CABLE B ASM. PSCazy My ¥5-7" MBJ3 (1)

25 #11 M3401-471-AAB REAR COVER AB ASM, Y7hn -ABJ3 (1)

75 FOT  W3401-471-KAC REAR COVER AC ASH. ViR -ACTX (99)

27 #05  M3401-471-AAD REAR COVER AD ASM. Y7hn -ADJ3R (1)

28 M3401-471-A00 REAR COVER A Y7hn -A (N

29 #11 M7002-471-B00 LABEL bARIDEV A VES DT (N

30 #05 H7002-471-D00 LABEL(CE) 7 Y7950 hxFa-{Y-M(CE) (1)

3T HOT H700Z-47T-C00 LABELTEXPORT 100V) F YT IRIATF 204y - k2327 100 [$D)

32 #05 CM-3001003-02 LABEL(SMALL) 7YY RvIat M2(¥3Y) (1

33 #09 CM-3001000-01 LABEL ¥y5 v79y417y-4(31.5) (n

34 SL-4041891-SC SCREW M4 L=18 A 3%V vAZ M4 L=18 n

35 SL-4041891-SC SCREW M4 L=18 FA° %Y tAZ M4 L=18 (2)

36 W8002-430-000 STOPPER T ARIN - (3)

37 #12 M3201-471-AA0 FRONT COVER A ASM. JuyhAn -AP3 1)

38 #08 M3201-471-BAO FRONT COVER B ASM. 7ayMIN -BJ3 n

39 #02 M8602-471-CA0 PWR CIRCUIT BOARD C ASM. PWR¥A" VC/3 (@)

40 #10 M8511-461-AA0 LAMP FUSE A ASM. Y7 k1-3" AJ3 (1)

3| FI0 H9644-110-000 FUSE BX -7 BA (@3]

42 #08 M1014-110-000 CORD BUSH B I-p 792 B (1

43 #08 SL-4041081-SC SCREW M4 L=10 FA* 33" Az M4 L=10 Q)]

44 #08 SM-9040803-SE SCREW M4 L=8 nyh7E M (n

45 HX-0014700-0E CIRCUIT BOARD SPACER XN VAR -% (1)

15 W3202-471-000 TOP COVER SV (§))]

47 M8801-471-000 SEAT #-3vy-} n

48 #03 M4001-461-BA0 PEDAL SENSOR B ASM. A& VevE- BIR n

49 #03 M2010-110-000 ADJUST NUT TIHIYTY F3-¥9H9h (2)

50 #04  M2010-110-000 ADJUST NUT 73hII7Y #F3-2IH) (n

51 ¥4001-461-000 PEDAL SENSUR BASE I REF-TA n

52 M4002-461-000 PEDAL LEVER N 12 (1)

53 M4004-461-000 PEDAL RING A E MY (N

54 M4005-461-000 VOLUME LINK # Ya-A0y) (1)

55 M4006-461-AA0 SENSOR FIXED PLATE A ASM. Y- MIYY4E AY3 (1)

56 EA-9500B01-00 CABLE BAND YFEYR UF [§9)

57 M4006-461-000 SENSOR INSTALLING PLATE ¥ve-129914 (n

58 M8508-461-AA0 SENSOR A ASM, tvg- A% (@)]

59 M4007-351-000 FRONT SPRING YI7IN 3 (1)

60 M4008-351-000-A SPRING SHAFT A N3 JA (1)

51 704 W40T0-351-000 SPRING & TIHIIA X A m

62 #03 44009-351-000-A SPRING SHAFT B N3 B (n

63 #03 M4011-351-000 SPRING B 7IHIIN 3B (2)

64 #04 M4012-351-000 ADJUST SCREW YR ANES S VISP (1)

65 #03 M4012-351-000 ADJUST SCREW TIHIYTIFITRARY (2)

56 SH-403080T-3F SCREW M3XU0.5 L=8 FRI%7” M3X0.5 L=8 [§))

67 SM-8040802-TP SCREW M4X8 PAZY" M4X0.7 L=8 (2)

68 SV-4030601-SR SCREW M3 L=6 +IX V3 (2)

69 HX-0029200-0A CONNECTING PART Ireynt -y (1)

70 SL-4041081-SF SCREW M4 L=10 A 3%Y tAZ M4 L=10 (6)

71 SL-404T08T-5F SCREW ¥4 L=10 FAIxT BAX B4 L=10 5)

72 SL-4041681-SF SCREW M4 L=16 FA*33Y° tAX M4 L=16 (3)

73 SL-4041481-SC SCREW M4X0.7 L=14 FA"33Y° tAZ M4X0.7 L=14 (2)

74 SL-4041081-SF SCREW M4 L=10 FA* 33" tAZ M4 L=10 (4)

75 SL-4041081-SF SCREW M4 L=10 FA° 23y tAZ M4 L=10 (1)

76 709 SL-Z04T09T-SE SCREW B4 L=10 ¥ %37 (€3]

77 #07 SL-4041091-SE SCREW M4 L=10 ¥Ry (5)

78 SM-9081620~SE SCREW M8 L=16 oyh7% M M8 L=16 (4)

79 WP-0841601-SE WASHER |7 40 (4)

80 SL-4041081-SC SCREW M4 L=10 FA° 333 vAZ M4 L=10 (2)

8T SL-404T281-3C SCREW H4X0.7 L=1Z FAIFT XX WA L=12 1Z)

82 HX-0022200-0B CABLE CLAMP 7597 (1)

83 HX-0051100-00 WIRE SADDLE bahs i} m

84 #05 HX-0051000-08 OMEGALOCK AAn oy (N

85 #09 HX-0051000-00 OMEGALOCK A uy) (2)

86 HX-00ZZ800-0B SPACER IS 1)

87 #05 HX-0022800-0D SPACER AN - (2)

88 #10 EA-9500B01-00 CABLE BAND VAVIOM N [€)]

NOTE (#E3) #01. .. .FOR EXPORT 200~240V 3¢ ®i200~240V 30 B8
#02. .. .FOR EXPORT 200~240V 1¢ Wi200~240V 10 B
#03....FOR PFL PFLA
#04. .. .FOR STANDARD STANDARDH

#05. .. .FOR CE 220~240V 1¢

#06. .. .FOR JUS 200~240V 3 ¢
#07....FOR JUS 100~120V 1¢

#08. .. .FOR CE, JUS

#09. .. .EXPECT CE

#10....FOR JUS

£11,.. .FOR EXPORT, JUS 200~ 240V
#12....FOR EXPORT

CE 220~240V 19/
JUS 200~240V 3¢ F
JUS 100~120V 19
CE, JUSH

CEA £ &<

JuSH

JUS, ¥iH200~240VH
WA



2.ACCESSORIE PART COMPONENTS
(RIS

1 #01  M6101-471-AA0 POWER SWITCH A ASM. 7R VLYFANR 1
2 #02  M6101-471-CAO POWER SWITCH C ASM. T YZLYFCHI 1
3 #05  293-26402 SC-900 INSTRUCTION MANUAL MI7IM LAY sray 1
4 #03  M6102-461-DAA AC INPUT CABLE ASM. (CE) AC=19¥3s5-7" b 73 (CE) 1
5 #07  M4401-471-AA0 BOX ACCESSORIE PART A ASM. ¥ YI27Y" pevAr 1
6 #04  M4401-471-BA0 BOX ACCESSORIE PART B ASH. ¥ ¥7277 JevBrs (-
7 MTS-HJ100003 BOLT -5 MR Mb (3)
8 NM-6080002-SC NUT M8 nyh73y) M8 232 (3)
9 WP-0851846-5C WASHER 8.5X22.0X1.8 t5¥ % 8.5X22X1.8 (3)
10 WS-0820002-KR SPRING WASHER, M8 N3 b X 8.2X15.4X2 (3)
1 SK-3512001-SE WOOD SCREW D=5, 1 L,=20 YAWEZFST D=5.1 L=20 @
12 MA-0115320-00 STAPLE 597 b (5)
13 #05  M3601-471-AA0 POWER COVER A ASM. 7R VRN -Ap3 1
14 #05  SL-4041081-SC SCREW M4 L=10 FAT IRV AR M4 L=10 2
15 #03  HN-0014900-0A CLAMP FILTER IFV7° 7404 1
16 M4501-471-440 CONNECTING ROD A ASK. VYFYF DAI3 1
17 M8525-351-AA0 LAMP FUSE HOLDER ASM., A FY7° . E1-2" B AR 1
18 M9644-110-000 FUSE 84 b2-2" 8A (1)
19 #04  M8526-351-AA0 LAMP CORD ASM., A 5Y7° 31-p A3 1
20 #08  HF-0079020-P0 FUSE 24 b1-2" 24 1
21 #06 HF-0079040-P0 FUSE 44 ti-x 44 T
22 #03  HF-0078020-P0 FUSE 24 34477 ba-%" 24 1
23 HK-0320400-00 PIN TERMINAL b V-3 8
24 293-26303 INSTRUCTION MANUAL (3 LANG.) MI7YI LAY Shay 1
NOTE (3:22) #01....FOR 200~240V 3 ¢ 200~240V 3¢ f

#02....FOR 200~240V 1 ¢
#03....FOR CE 220~240V 1 ¢
#04....FOR JUS

#05....FOR CE, JUS

#06... .FOR JUS 100~120V 1¢

#07....FOR EXPORT

#08....FOR EXPORT, JUS 200~ 240V

200~240V 1¢ f
CE 220~240V 1 ¢
JUSH

CE, JUSH

JUS 100~120V 1¢ /4
WA

JUS, #iH:200~240VH



MO701-461-0A0
M9702-461-0A0
M8606-461-AA0
M8606-461-BA0O
252-98403

SC-800 OPTION UNIT A
SC-800 OPTION UNIT B
OP CIRCUIT BOARD ASM. A
OP CIRCUIT BOARD ASM. , B
INSTRUCTION MANUAL

SC-800 *7° yavaz=yha 7xa»
SC-800 #7° ¥3v2=YyhB 7Har
OPXn” vAZS

OP¥n" Y Br3

LTINS ALTT THay

Qty

SL-4041081-SF

NOTE (¥Es&2)

SCREW M4 L=10

#01°). . .OPTION UNIT A
#02....0OPTION UNIT B

FATIAXYT EARX M4 L=10

NN N AN
N = it it ot e
[ R
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